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Chemical Transformation of Aggregates to Prevent Alkali-Silica Reactions
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EAA E% B

Al | A2 | A3 | A4 | B1 B2 B3 | B4

B #Ca0% 25 30 25 30 25 30 25 30
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Fe,04 9.96 4.28 0.16 Al A2 A3 A4 B1 B2 B3 B4
Na,O 2.65 5.21 0.28 HECaO%] 25 30 25 30 25 30 25 30
K0 0.20 304 007 SiO, | 41.24 | 39.09 | 40.04 | 38.17 | 4661 | 4388 | 46.24 | 437
CaO | 19.56 | 24.07 | 21.27 | 27.54 | 24.21 | 30.47 | 23.55 | 26.36
Z DAl 1.30 1.24 1.62 ALO, | 16.79 | 1651 | 19.02 | 1658 | 15.1 | 13.22 | 16.48 | 16.56
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Table 4 XMEHTHH O R
(X-Ray Diffraction Analysis Results)
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CaAlySiy0Oq o]0 O Olala Al X
C:a¢2AlzsiO7 X1 Ol X110} x O AL O
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(Appearance of Original and Crystallized Aggregates)
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Table 5 ﬁiﬁﬁllﬁ%@&ﬁ’%ﬁ@%ﬁ& (E&%)

(Chemical Composites Proportion of Original and Surface

Transformed Aggregates)
g2y BAA | EREXEA| FEAB | XEXNEB
Si0, 49.54 39.69 62.90 46.92
Ca0 11.22 25.17 3.34 31.34
ALO, 19.14 17.52 18.30 10.75
MgO 5.99 5.25 169 1.17
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(Chemical Test Results of Crystallized Aggregates)
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Fig. 2 & S EH o2 R
(Chemical Test Results of Crystallized Aggregates)
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(Chemical Test Results of Surface Transformed Aggregates)
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Table 9 EHEREEMDOEN ¥ WN—EREBE R
(Mortar-Bar Test Results of Surface Transformed Aggregates)

. r U "B
FHEA BA | REXA | BA | RESK
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(%) 64 A 0.044 0.025 0.207 0.04
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TEER  WEEA37 A0 00% L E 721367 A C0. WOWB OB TBETH ]

0.25 : : l

R (%)
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-0 - REA—8— BEHKA --A - REB —A— REXEB)

Fig. 5 REXREMOEN I L/~ ERBAER
(Mortar-Bar Test Results of Surface Transformed Aggregates)
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